
225 An ISO 9001 Registered Company   © 2022 Rice Lake Weighing Systems   1/22   Prices and specifications subject to change without notice. Visit ricelake.com for current prices.

S
cale

 M
ate

HEAT SEAL ROLLER PACK OFF TABLE

3-foot Table
Part Number/Price
REF # PART # DESCRIPTION QTY SYNONYM PRICE
1 Consult 36 x 30 inch table frame weld assembly 1 6701-013 Consult
2 Consult Poly top, 36-inch 1 6701-018 Consult
3 Consult 36 inch rail support weld assembly 1 6835-103 Consult
4 Consult Stopper plate 1 6835-104 Consult
5 Consult Clip 4 6835-311 Consult
6 Consult Bracket for 2-foot conveyor 1 6835-367 Consult
7 200499 Conveyor roller assy, spring loaded 24 6835-369 $37.00
8 104994 Leveling leg, Insert - Flange SS 1.5: Sq. Tube 4 2135-003 $57.00
9 Consult Rivet Nut, 1/4-20x1-3/4 lg, SST 10 1911-024 Consult
10 Consult Nut, hex, 1/4-20 SST 10 1911-010 Consult
11 Consult Lockwasher, split, 1/4 med, SST 14 1907-001 Consult
12 Consult Bolt, carriage, 1/4-20 X 1 3/4 lg, SST 6 1903-168 Consult
13 Consult Bolt, Carriage, 1/4-20x1/2 SST 4 1903-061 Consult
14 Consult Brackets, pivot cylinder 2 5805-090 Consult
15 Consult Screw, Cap, Button head, Socket 1/4-20x5/8 lg. SST 4 1903-169 Consult



226An ISO 9001 Registered Company   © 2022 Rice Lake Weighing Systems   1/22   Prices and specifications subject to change without notice. Visit ricelake.com for current prices.

Heat Seal Roller Pack Off Table
3-foot Table

SCR, CAP, BUTTON HD, SOCKET 1/4-20 X 5/8 LG, SS1903-169 415
BRACKET, PIVOT CYLINDER, UPPER5805-090214
BOLT, CARRIAGE, SS, 1/4-20 X 1/21903-061413
BOLT, CARRIAGE, 1/4-20 X 1 3/4 LG, SS1903-168612
LOCKWASHER, SPLIT, 1/4 MED, SS1907-0011411
NUT, HEX, 1/4-20 SS1911-0101010
RIV-NUT, 1/4-20, 3/8 HOLE1911-024109
Foot, Insert - Flange SS 1 1/2 Sq. Tube2135-00348
Spring Loaded Roller6835-369247
Bracket, Support - Conveyor6835-36716
Table Clip Bracket6835-31145
Plate, Stop - Conveyor6835-10414
Rail Support Weld Assembly6835-10313
Top, Table - Platter Tray6701-01812
Table Frame Weld Assembly6701-01311

Material Specification
DESCRIPTIONPART NUMBERQTYITEM

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

CREATED BY:

CREATED:

CHECKED BY:

CHECKED:

SHEET:

DESCRIPTION:

DRAWING NUMBER:

HEAT SEAL/AMPAK
CLEVELAND, OHIO 44125

0.00:
0.000:

± .010
± .005

ANGLE: ± 1 OF:

6701-034 0

ROLLER TABLE, 30" X 36"
NS

9/5/2018

1 1 

REVISION:

UNLESS OTHERWISE
SPECIFIED:

ALL DIMENSIONS IN
INCHES

 
STANDARD

TOLERANCES:

SIZE: D SCALE: NONE

CONFIDENTIAL
THIS PRINT IS PROPERTY OF, AND

DISCLOSES PROPRIETARY
INFORMATION OF HEAT SEAL.  IT IS

LOANED FOR REFERENCE ONLY, AND
MAY NOT BE REPRODUCED OR

FORWARDED ELECTRONICALLY IN
ANY MANNER, OR ITS CONTENTS

DISCLOSED TO OTHERS, WITHOUT
THE EXPLICIT WRITTEN PERMISSION

OF OWNER AND MUST BE DESTROYED
UPON REQUEST.

30.25

36.00

31.42

1

8

6

14

15

11

9

7
2

4

12

10

11

3

5

13




